Year: 2020

Model: BCZ 5800 Part Number: 90070063







POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

A01 1 444530 HANDTAG VENSTRE DEL G513 HAND SHANK COVER
LEFT

A02 1 444531 GASARM G512 TRIGGER

A03 1 441661 STOPKONTAKT G511 RESET COVER

A04 2 441662 STOP FJEDER C501 RESET SPRING

A05 2 441659 KNAP DB521 MICRO BUTTON

A06 1 444532 HANDTAG H@JRE G513 HAND SHANK COVER
RIGHT

A07 8 441667 SKRUE ST3,9X16 SCREW ST3.9*16

A08 1 444533 STYRE KABEL G513 PILOT WIRE (U)

A09 1 444534 BOLT M5X32 SCREW M5X32

A10 1 444535 M@TRIK M5 NUT M5

All 1 444536 LAS G513 CLAMP

A12 1 444537 SKUMBESLAG G512 SPONGE

A13 444605 HANDTAG KPL. HAND SHANK ASSY

BO1 3 441780 BOLT M5X18 SCREW M5X18

B02 1 444538 BESLAG G512 CLAMP

BO3 10 441667 SKRUE ST3,9X16 SCREW ST3.9*16

B0O4 1 444539 GUMMIDAKSEL G512 RUBBER BLANKET

BO5 1 444540 SAMLEMUFFE G512 CONNECTOR

B06 1 444541 BOLT M6X12 SCREW M5X12

BO7 1 444542 BOLT M5X25 SCREW M5X25

BO8 3 444543 GUMMIBESLAG G512 RUBBER BLANKET

B09 1 444544 MOTOR G513 MOTOR

B10 1 444545 PRINTPLADE G513 CONTROLLER

B11 3 441656 STIK C501 PLUG

B12 1 444546 LUFTK@LER H@JRE DEL G512 AIR DIRECTOR RIGHT

B13 1 444547 LUFTK@LER VENSTRE DEL G512 AIR DIRECTOR LEFT

B14 5 442103 SKRUE 3,9X12 SCREW ST3.9*12

B15 2 441741 SKRUE ST.2,9X12 SCREW ST2.9X12

B16 1 444548 FRONT DAKSEL VENSTRE G512 FRONT COVER LEFT

B17 1 444550 FRONT DAKSEL H@JRE G512 FRONT COVER RIGHT

B18 4 441715 MQTRIK M4 NUT M4

B19 1 441655 BATTERIKONSOL C501 BATTERY BUNKER
SOCKET

B20 2 441657 FJEDER B521 BATTERY BUNKER
SPRING

B21 2 441658 SELVLASENDE KONTAKT C501 BATTERY PACK RESET
PILLAR

B22 1 444551 BAGERSTE DAKSEL HZJRE G512 REAR COVER RIGHT

B23 1 444552 BATTERIHOLDER G512 BATTERY CABIN

B24 1 444553 BAGERSTE DAKSEL G512 REAR COVER LEFT

VENSTRE

B25 1 444554 TOPDAKSEL "G512 TOP COVER
SCREW II-?10"

B26 441771 BOLT M4X10 SCREW M4X10

B27 444536 LAS G513 CLAMP

co1 441813 FRIKTIONSPLADE P552 GASKET OF FRICTION
PLATE

Co02 1 444555 DRIVAKSEL G513 DRIVE SHAF T

co3 6 444556 HOLDER KOMPLET RETAINER ASSY

Cco4 4 444557 BOLT M6X20 SCREW M6X20




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

C05 1 444558 BESP/ZANDING NEDRE G4302 FIXED BASE

CO06 2 444559 DAMPER G4302 DAMPING RUBBER
(26)

Cco7 1 444560 BESPZANDING MELLEM G4302 CROSS CONNECTING
SEAT

CO08 1 444561 HANDTAG H@JRE G4312 U HANDLE RIGHT

C09 1 444562 HANDTAG VENSTRE G4312 U HANDLE LEFT

C10 1 444563 GREB GUMMI G4302 LEFT HAND SHANK

Cl1 1 444564 BESP/ZANDING GVRE G4302 UPPER COVER

C12 4 444565 BOLT M6X30 SCREW M6X30

C13 2 444542 BOLT M5X25 SCREW M5X25

Cl4 1 441645 KLEMMEBESLAG G5302 CLAMP

C15 1 441643 BESLAG FOR SELE G5302 HARNESS CLAMP

Cl6 1 444566 KLEMMEB@S G5302 CLAMP BUSHING

C17 1 444567 MJTRIK M5 NUT M5

C18 1 444568 VINKELGEAR G512 DRIVER BOX ASSY

C19 1 444541 BOLT M6X12 SCREW M5X12

C20 1 444569 MONTERINGSBESLAG FOR G2602 PRESSING PLATE

SKARM

c21 1 444570 NITTE 4X8 RIVET 4X8

C22 1 444571 SKARM G2602 GUARD ASSEMBLY

C23 2 444572 BESLAG 26 G513 CLAMP 7?26

C24 1 444573 BESLAG 22 G513 CLAMP ?22

C25 1 441888 COVER G4301 PROTECTIVE COVER

D01 1 444574 SELE 05H HARNESS

D02 1 444575 MANUAL OPERATOR'S MANUAL

D03 1 444576 SKRUETRAEKKER SCREW DRIVER

D04 1 444577 SKRUEN@GLE WRENCH (3-4-5)

D05 1 444578 SKRUENQGLE WRENCH

D06 1 444579 VAERKTAJSPOSE TOOL BAG

D07 1 444580 COVER FOR KNIV G2602 TWINE KNIFE COVER

D08 1 444581 KNIV G2602 TWINE KNIFE

D09 5 444582 SKRUE ST4.2X9.5 SCREW ST4.2X9. 5

D10 1 444583 BESKYTTER FOR SKAERM G2602 SAFETY GUARD PLATE

D11 1 444584 3-TANDSKLINGE 3-TEETH BLADE
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